



GEE KAY METALLURGICAL LABORATORY



An ISO 9001:2015
Certificate Company

ISO CERTIFIED LABORATORY

ULTRASONIC, PMI (XRF GUN FOR FIELD), HARDNESS, MPT, DPT, MECHANICAL,
ULTRASONIC THICKNESS MEASUREMENT TESTING SPECTRO, CHEMICAL ANALYSIS OF STEELS

LABORATORY : Z-83, 2ND FLOOR, LOHA MANDI NARAINA, NEW DELHI - 110028

E-MAIL : gkml2003@gmail.com ★ **PHONE :** 9810885537, 9871185119



PMI TEST REPORT



M/s. Satish Bansal
Anand Parbat

Report No.: GK/26853
Date of Receipt: 11-01-2023
Date of Issue: 11-01-2023

Description of Sample: PMI Test - At Site

ELEMENTS	RESULT %	S.No. : 1
Mn	- 0.55	
Cr	- 1.15	
Ni	- 1.23	
Mo	- 0.25	
Cu	- 0.19	
Ti	- 0.18	
Pb	- 0.12	

MATERIALTC-
FOR BIL NO 22230182



*****END OF REPORT*****

- Note :
1. Samples are not drawn by us.
 2. Description of sample is as provided by the party & total liability of our work is limited to invoice Amount.
 3. Test Samples will be disposed after four weeks of receipt.
 4. This report is given in good faith and to the best of our knowledge. It assumes no liability whatsoever.
 5. This report cannot be produced as evidence in court of law.



Authorized Signatory